
 

 

 

 

 

 

 

 

 

 

 

  

Asset Management Plan 
3 Waters 2014 

 
Rangitikei District Council 



Rangitikei District Council – Asset Management Plan - 3 Waters 2014 2 



Contents 

Rangitikei District Council – Asset Management Plan - 3 Waters 2014 3 

 

1 Introduction .......................................................................................................................................................... 9 

1.1 Background ................................................................................................................................................. 9 
1.2 Goals and Objectives of Asset Ownership .................................................................................... 11 
[...]
consumption meters in 2007 indicated a significant leakage, or possible illegal connections 



Lifecycle Management Plan 

Rangitikei District Council – Asset Management Plan - 3 Waters 2014  98 

which should be investigated. The supply would benefit from a demand management 
programme if it was economic to implement. 

Capacity information for the Mangaweka water scheme is given in Table 33.  

Table 33: Asset Capacity – Mangaweka Water 

Parameter Comments Data 

Consumption Average daily demand 85 m3/day 

Peak daily demand 120 m3/day 

Minimum winter demand 70 m3/day 

Treatment Plant Maximum sustainable production 800 m3/day 

There have been no significant failures of the network or treatment plant.  This has been 
achieved by optimisation of the treatment process.  Minor leaks are dealt with by staff as they 
are reported.  Leaks in service connections are temporarily repaired prior to a complete 
replacement.  Replacements are grouped for efficiencies of scale.  Pipe breaks are recorded in 
GIS, which affect the pipe’s historical performance score. 

The performance ratings for individual water assets in Mangaweka are displayed in Figure 31. 
Most assets have been rated as having “Excellent” performance. However, some of the pipes 
have been assessed as “Very Poor” in this regard. 

Figure 31: Asset Performance - Mangaweka Water 

 

4.8.1.3 Asset Condition 

The original rising main has now been replaced except for 55 m remaining in 125 mm steel pipe. 
The only other concern in this main is the existence of galvanised iron where the pipe passes 
through the railway corridor.  It would be desirable to replace this with a more acceptable 
material, such as ABS. 



Lifecycle Management Plan 

Rangitikei District Council – Asset Management Plan - 3 Waters 2014  99 

The treatment plant underwent extensive upgrades in 2010/2011 as a result of a successful 
application for MoH capital assistance funding.  Filtration, chemical treatment, site security and 
backwash water disposal were upgraded and UV treatment added for Protozoal compliance.   

The reservoir building is old. The replacement of the roof in 2003 has extended the useful life 
until 2033, and the main structure is also expected to last until 2020. 

Generally the pipe work is assumed to not be in very good condition with 16% of the network 
requiring replacement by 2015 and 40% by 2020 based on age. This is based on assumptions 
that the original steel mains laid circa 1915 are in poor condition. The remaining pipe details 
have been derived from as built plans of the reticulation where available. Some of the data from 
around 1965 has been assumed as the plans have proven to be of questionable accuracy, but 
work undertaken since then is considered more reliable. Better maintenance records and pipe 
samples are required to verify the condition of this network. 

Little is known about the service connections except for recent repairs carried out. The position 
of service meters were recorded when they were installed in 2003-2004. 

Asset condition for Mangaweka water is summarised in Figure 32. Almost all assets have been 
assigned “Excellent” condition.  

Figure 32: Asset Condition - Mangaweka Water 

 

4.8.1.4 Asset Valuations 

The value of our water assets at Mangaweka is as follows. 

Table 34: Value by Asset Group – Mangaweka Water (29 Jan 2015) 

Asset Group 
Replacement 

Cost ($) 
Written Down 

Value ($) 

Intake 133,479 3,560 

Treatment Plant 548,407 100,813 



Lifecycle Management Plan 

Rangitikei District Council – Asset Management Plan - 3 Waters 2014  100 

Asset Group 
Replacement 

Cost ($) 
Written Down 

Value ($) 

Rising Main 211,842 127,961 

Trunk Mains 178,054 134,051 

Service Mains 686,840 245,352 

Rider Mains 108,316 10,007 

Service Lines 75,005 64,347 

Valves 25,306 6,979 

Backflow Preventers 2,597 2,300 

Fire Hydrants 36,584 11,231 

Bulk Meters 150 100 

Meters 17,074 11,926 

Tobies 978 423 

4.8.1.5 Historic Data 

Data confidence for most Mangaweka water assets is “Excellent” as shown in Figure 33. 
Information on most treatment plant assets has been rated “Very Poor”, however. This is due 
again to new treatment plant assets that have not been broken down to component level. The 
assets with data confidence ranging from “Good” through “Average” to “Poor” are in certain 
areas of Mangaweka where information is uncertain. These areas of uncertainty have come 
about as the town has decreased in size and old assets have been left in place without being 
decommissioned. Road work done for the Mangaweka deviation has left some assets buried. In 
some cases, they could now be buried up to 5 m deep, making it difficult to obtain reliable 
information on them.  



Lifecycle Management Plan 

Rangitikei District Council – Asset Management Plan - 3 Waters 2014  101 

Figure 33: Data Confidence – Mangaweka Water 

 

4.8.2 Routine Operations and Maintenance Plan 

Some pipes in the Mangaweka system are Imperial sizes and require special fittings to connect 
to metric sizes; this causes some difficulty and means that a replacement pipe/pipe section will 
not be of the exact same size. 

Hazards associated with working near/with water and chemicals are present. The treatment site 
is not secure and hence is open to vandalism.  Currently its isolation provides for a measure of 
protection.   

4.8.3 Renewal/Replacement Plan 

There are two medium-priority renewals planned for Mangaweka water. These are for the mains 
on Kawakawa Street (Broadway to State Highway 1) and Raumaewa Road (No. 4 to Broadway).  

Anticipated long-term renewals for the Mangaweka water scheme are shown in Figure 34. 
Renewal expenditure is not projected to exceed $65,000 in any one year up until at least 2044. 



Lifecycle Management Plan 

Rangitikei District Council – Asset Management Plan - 3 Waters 2014  102 

Figure 34: Renewal Forecast by Criticality - Mangaweka Water 

 

4.8.4 Creation/Acquisition/Augmentation Plan 

The only new work programmed for Mangaweka water is a wastewater disposal system for the 
Water Treatment Plant. Wastewater from the plant will be stored in a tank on site before being 
pumped to a disposal area.  

4.9 Marton Water 

4.9.1 Background Data 

Marton is situated on mildly rolling terrain, which gradually slopes away from the source water, 
impoundment dams, treatment plant and urban area. 

The primary water source is a 14.5 km2 catchment area that includes pastoral farmland runoff, 
feeding two impoundment dams. This water is treated before entering a 5.3 km bulk main to the 
town boundary. 

Currently supply augmentation is from untreated bore water from a site at Calico Line.  This is 
pumped into the system to supplement flows during peak demand.  Treatment at the source is 
restricted to disinfection by chlorine.  Adverse water chemicals and hardness are not treated.  
This source will be retired and retained as an emergency supply only when the new bore at 
Tutaenui Road is commissioned. The Tutaenui Road bore will pump to the impoundment dams 
to ensure adequate mixing of bore water with the source water enhancing overall water quality.   

Urban pressures are regulated to minimize the fluctuation range over a 24 hour period, yet 
maintain a nominal pressure range of between 40m and 70m head for consumers. 

There are 2261 metered and unmetered connections supplying a resident population of 3750 
with a water consumption of up to 5500 m3/day. 

The following table list the resource consents associated with the Marton Water Supply. 



Lifecycle Management Plan 

Rangitikei District Council – Asset Management Plan - 3 Waters 2014  103 

Table 35: Resource Consents – Marton Water 

Consent 
Consent 
Number 

Expiry Date Consent Limit Comments 

Abstraction 
- Bores 

4901 
11 Jul 2012 

(existing use 
rights in effect) 

120 m3/h Bore 1 

60 m3/h Bore 2 

Bore 1 at Calico Line, Bore 2 at 
Totara St under normal conditions 

4,000 m3/day 

120 m3/h Bore 1 

60 m3/h Bore 2 

While maintenance carried out, for 
no more than 30 days 

Lesser of 1200 
m3/day or 25% of 
Marton demand 

During periods of low rainfall for 
no more than six months per year 

Abstraction 
- Calico Line 
Bore 

106300 
Application 

on hold 
TBA 

On hold since April 2012. For 
emergency supply. 

Abstraction 
– Tutaenui 
Stream 

6929 11 Jul 2032 6,500 m3/day From “C” Dam and “B” Dam 

Abstraction 
– Well 
303029 
(Tutaenui 
Bore) 

106125 1 Jul 2027 3,500 m3/day 
Located within road reserve on 
Tutaenui Rd 

Discharge 6853 14 Nov 2016 140 m3/day 
Discharge alum sludge and filter 
backwash to “B” Dam 

The extent of the water scheme is shown in the following diagram.  



Lifecycle Management Plan 

Rangitikei District Council – Asset Management Plan - 3 Waters 2014  104 

Figure 35: Extent of Marton Water Scheme 

 

The key issues for Marton water are: 

 Network modelling and data collection to ascertain the condition and performance of 
pipes and fittings for this scheme is a high priority. 

 Bore water in the area is moderately hard with iron and manganese at levels that 
require treatment before consumption. 

 There are several dead-end sections of water main.  These require a proactive 
flushing programme to avoid dirty water and odour and taste issues.  The current lack 
of storage prevents this occurring on a regular basis. 

 Residual iron and manganese levels in the reticulation can affect both the condition of 
the pipes and the water quality.  This residual cannot be eliminated without pipe 
replacement, but can be minimised by pressure control and regular flushing. 

 Inadequate treated water storage reservoir capacity reduces the ability to flush lines 
or perform significant reticulation work. It also increases risk of undesirable aesthetic 
effects during summer. 



Lifecycle Management Plan 

Rangitikei District Council – Asset Management Plan - 3 Waters 2014  105 

4.9.1.1 Physical Parameters 

The Marton water network comprises 55.1 km of pressure mains ranging up to 375 mm 
diameter. Approximately a third of all the pipes are asbestos cement pipes laid in the late 1960s 
and 1970s. This was superseded in the late 1970s by MDPE and PVC which account for 40% of 
the network. There are no records of any substantial quantities of pipes older than 60 years in 
the Marton reticulation. 

Background data for the Marton water supply are given in the following table. 

Table 36: Background Data – Marton Water 

Asset Type Asset Parameters 

Water Source Tutaenui Stream 

Dams: Two concrete faced earth impoundment dams 
totalling 917,000m3 

Bores:  

Calico Line - 300mm diameter bore approximately 
270m deep; pump level at 190m 

Totara Street - 300mm diameter bore approximately 
250m deep (not commissioned) 

Tutaenui Road - 300mm diameter bore 200m deep 

Raw water trunk mains: Mixture of lead jointed 
concrete pipes and concrete lined steel pipes; approx. 
850 m long 

Treatment Plant Building and laboratory 

Components: 

Coagulation/Flocculation system 

Sedimentation system 

Rapid sand filtration system 

Sludge disposal system 

Pre and post pH control options 

Pre and post chlorination options 

Potassium permanganate dosing for taste and odour 
control 

Manganese analysis 

Standby generator 

SCADA system 

UV disinfection 

Storage Two reservoirs: 

One new concrete reservoir, 6000 m3
 volume 

One older reservoir, 750 m3 volume 



Lifecycle Management Plan 

Rangitikei District Council – Asset Management Plan - 3 Waters 2014  106 

Asset Type Asset Parameters 

Mains 52.4 km total  

7.4 km of trunk mains 

39.3 km of service mains 

5.7 km of rider mains 

Fittings 389 valves 

1 PRV 

391 fire hydrants 

Connections 7.1 km of service lines  

2,091 tobies 

212 meters 

6 backflow preventers 

The age distribution of water assets in Marton is shown in Figure 36. Almost all assets are less 
than 70 years old. Most assets are 41-45 years old, with more than half of these assets at the 
treatment plant. 

Figure 36: Asset Age – Marton Water 

 

Figure 37 shows the pipe materials used for water supply in Marton. There is a fairly even 
distribution of materials, with the largest proportion being AC. The next largest proportion of 
pipes are plastic (PVC or PE).  



Lifecycle Management Plan 

Rangitikei District Council – Asset Management Plan - 3 Waters 2014  107 

Figure 37: Pipe Material – Marton Water 

 

4.9.1.2 Asset Capacity/Performance 

In past years, the performance of that Marton supply with respect to water quality has been 
poor with the use of Calico Line bore water to supplement supply.  Manganese drops out of the 
pipes turning the water a dark brown colour.  Although residual chlorine levels are maintained 
at safe levels at all times, the aesthetic qualities of the water lead to complaints by the public and 
businesses, and poorer satisfaction levels.   

There have historically been issues with manganese and algae at the Marton water supply dams. 
The manganese issue has been controlled to a large extent by regular scouring of the dam. Algae 
is kept under control by management of the dam catchment.  

The scheme operates with marginal capacity to supply the peak demands made at present.  
There is insufficient treated water storage should there be a major fire in the town. The 
construction of a new reservoir will mitigate this problem. The current upgrades will allow the 
plant to cope well with future demand forecasts. 

Supply augmentation will be provided by the new Tutaenui Road bore via the existing 
impoundment dams.  The chemical constituents of the bore water, restricts direct supply to the 
treatment plant to a mix ratio of less than 10%.  This is not efficient from a capacity perspective. 

Data on capacity in the Marton system is given in Table 106. 

Table 37: Asset Capacity – Marton Water 

Parameter Comments Data 

Consumption Average daily demand 3500 m3/day 

Peak daily demand 5500 m3/day 

Minimum winter demand 2500 m3/day 



Lifecycle Management Plan 

Rangitikei District Council – Asset Management Plan - 3 Waters 2014  108 

Parameter Comments Data 

Treatment Plant: Maximum sustainable 
production – current 

4500 m3/day 

Maximum sustainable 
production – future, after 
upsizing clarifier inlet pipes 

8000 m3/day 

Installation of inclined tube settlers in the sedimentation tanks and increased treated water 
storage enables optimization of the treatment process.  This will enable the plant to be operated 
at a constant rate of flow throughout the 24-hour period with resultant savings in chemicals, 
energy consumption and wear and tear.  Use of power at off-peak rates is also possible. 

Failures recorded in the last eight years have been predominantly within the AC and concrete 
mains. Over 75% of the present AC is programmed to be replaced in the next 20 years. Much of 
the original steel mains had been replaced by 2000 and 80% of all remaining steel will replaced 
by 2028. A significant number of these failures have been adjacent to fittings and strongly 
suggest they are stress failures.  During this period an average of 5 to 6 major mains breaks 
occurred each summer.  For the last two years pressure management has been implemented to 
reduce the range of pressure fluctuations during any 24-hour period.  An additional benefit of 
pressure management is the reduction in overall consumption due to removing excessive water 
pressure throughout the whole urban area.   

Marton consumers have not been subject to water restrictions since 2002 while surrounding 
Districts have struggled with meeting demands even with restrictions in place. However, the 
ability to maintain supply in the event of a plant equipment failure is limited to the treated water 
storage capacity. Currently providing between 3-5 hours supply in summer, this will be 
increased to 36 hours with commissioning of the new reservoir. 

Full Process and Instrumentation Diagram (P&ID) need to be developed in conjunction with the 